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T RIE R SR Y Y R TR &2 f23k (The following sample(s) was/were submitted and identified
by/on behalf of the applicant as)

szﬁl&ﬁﬁ (Sample Submitted By) : Z3=@R*% 73 *I=2# (GUAN JIUN FOAM TECH CO., LTD.)
% #(Sample Description) :  CROSSLINKED IEPE FOAM
Jf?\ L3 "'J 55.(Style/Item No.) : 5 TIME
Jz 12 p #5 (Sample Receiving Date) + 2020/09/17
B2 B (Testing Period) : 2020/09/17 to 2020/09/24
#1352 £ (Test Requested) : m;w “ 4% %4 ROHS 2011/65/EU Annex 11% # 374, £ (EU) 2015/863]3% 45 ~

B~ ko~ 2 g~ f R~ fiLm ¥, DBP, BBP, DEHP DIBP. (As specified by
client, with reference to RoHS 2011/65/EU Annex II and amending Directive
(EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP,
BBP, DEHP, DIBP contents in the submitted sample(s).)

B)3E % % (Test Results) : %R - 7 (Please refer to following pages).

PIN CODE: 067041AC
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P2 % % (Test Results)

#l5EF% = (PART NAME)No. 1

o ¢ ;e 4h (WHITE FOAM)

T #c (Page) : 2 of 8

235
RI3EIE P i e R ’
(Test Items) (Unit) (Method) MDL (R;suit)
0.
4 / Cadmium (Cd) mg/kg | %% IEC 62321-5 (2013), M@ Eims 7 2 n.d.
st otk kil / With reference
4 / Lead (Pb) mg/kg [to IEC 62321-5 (2013) and performed 2 n. d.
by ICP-OES.
&/ Mercury (Hg) mg/kg | %% IEC 62321-4:2013+ AMD1:2017 » 12 g 2 n.d.
Tedm & TR sk kgl / With
reference to IEC 62321-4:2013+
AMD1:2017 and performed by ICP-OES.
» % 4% / Hexavalent Chromium mg/kg |%% IEC 62321-7-2 (2017) » =2 UV-VIS#& 8 n. d.
Cr(VD) (@) 5 %4 1EC 62321-5 (2013) » v+ ICP-0ES
B, / With reference to IEC 62321-7-
2 (2017) and performed by UV-VIS. ;
With reference to IEC 62321-5 (2013)
and performed by ICP-OES.
% 4.5 % % / Sun of PBBs mg/kg - n. d.
- %9 % / Monobromobipheny!l mg/kg 5 n. d.
= 4%% / Dibromobiphenyl mg/kg 5 n. d.
Z&m% / Trib biphenyl
. Lok ribromo 1p.eny mg/kg 4% [EC 623716 (2015). ©1 & 4ok ¥/ 5 n. d.
z ;5.7 % / Tetrabromobiphenyl mg/kg %" qim. / With f, R s 5 n. d.
— : o R R ith reference to
7 /%% / Pentabromobiphenyl ¢
L N8/XE 169391-6 (2015) and performed by > 0.4
+ %% ¥ / Hexabromobiphenyl mg/kg GC/NS 5 n. d.
= 4.5 ¥ / Heptabromobiphenyl mg/kg ' 5 n. d.
~ 4.2 % / Octabromobiphenyl mg/kg 5 n. d.
4 %% % / Nonabromobiphenyl mg/kg 5 n. d.
- 4.9 % / Decabromobiphenyl mg/kg 5 n. d.
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235
b E RIS R ’
(Tes; Items) (Unit) (M;thod) MpL (R;zuit)

% 5.9 ¥ %4 / Sum of PBDEs mg/kg - n. d.
- 8.7 ¥ i / Monobromodiphenyl ether mg/kg o) n. d.
= %B ¥ @ / Dibromodiphenyl ether mg/kg 5 n. d.
Z %3 ¥ @ / Tribromodiphenyl ether mg/kg 5 n. d.
= j8.5% ¥ A / Tetrabromodiphenyl ether | mg/kg ’;Q;‘”y’ I_EC 62321-6 . (2015), »4 5 4p A 47/ 5 nd.
I 4.5 ¥ @ / Pentabromodiphenyl ether | mg/kg 7 ¥ &¥rl. / Yith reference to IEC 5 n.d.
—— - 62321-6 (2015) and performed by
> 4.7 % pt / Hexabromodiphenyl ether mg/kg GC/MS. 5 n. d.
= 47 ¥ @ / Heptabromodiphenyl ether | mg/kg o) n. d.
A5 ¥ pe / Octabromodiphenyl ether | mg/kg 5 n. d.
1 %% ¥ . / Nonabromodiphenyl ether mg/kg o) n. d.
-+ 8.7 ¥ i / Decabromodiphenyl ether mg/kg o) n. d.
MF - PRT ¥ Y Ay / BBP (Butyl mg/kg | %+ IEC 62321-8 (2017), 124 4p k& 7/ 50 n. d.
Benzyl phthalate) (CAS No.: 85-68- B &R, / With reference to IEC
D) 62321-8 (2017). Analysis was

performed by GC/MS.
AF - P Ees 7 fig / DBP (Dibutyl mg/kg | %+ IEC 62321-8 (2017), 124 40k 7/ 50 n. d.
phthalate) (CAS No.: 84-74-2) B &R, / With reference to IEC

62321-8 (2017). Analysis was

performed by GC/MS.
ME- 7= (2-2 & A)fy / DEHP| mg/kg | %+ IEC 62321-8 (2017), 124 4pk 47/ 50 n. d.
(Di- (2-ethylhexyl) phthalate) B &R, / With reference to IEC
(CAS No.: 117-81-T7) 62321-8 (2017). Analysis was

performed by GC/MS.
AF - P pez £ fg / DIBP (Di- mg/kg | %+ IEC 62321-8 (2017), 124 4p & 7/ 50 n. d.
isobutyl phthalate) (CAS No.: 84- B &R, / With reference to IEC
69-5) 62321-8 (2017). Analysis was

performed by GC/MS.
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# i (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
MDL = Method Detection Limit (= i f ip[4&*2 &)
n.d. = Not Detected (&4 1)
"-" = Not Regulated (& & iE
(@)
FEZES B FERHETE > Pl B Eind 0 B ERRGES B
The result of Cr(VI) is "n.d." as the result of Chromium (Cr) is less than the MDL of Cr(VI), and
confirmation test of Cr(VI) is not required.
FEZEA A BaLZ 3 REIE  FRF S BALRIE -
If the Chromium (Cr) content is not less than the MDL of Cr(VI), confirmation test of Cr(VI) is
required.

G oo o
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£ £ in42H / Analytical flow chart of Heavy Metal

PP T R B 2 E o T R 2R e (B AR 2 ‘$ )
These samples were dissolved totally by pre-conditioning method according to below flow chart. (Cr6+ test method excluded)

| 7 # ~ 4% # & / Cutting ~ Preparation |
v

| Pl &£ £ / Sample Measurement |

T
| » % 4 Cr(Vl)
l 4- Pbl/4 Cd/& Hgl& Cr v v
# & F, / Non-metal | | % %, | Metal |
® ek ) R RIT RE R AR R
Acid digestion with microwave / hotplate ABS/PC/PVC # # 11 {/Others +
7 v v #-k 55+  Boiling
- Sy e & 150~160C ~ i water extraction
&k / Filtration Dissolving by i+ / Digesting at
' ultrasonication 150~160°C +
| v v A R
+ + BB0CiE T4z i B~k & | Separating Cool, filter digestate
i i+ / Digesting at to get aqueous h hfil
7 i% | Solution 7 i | Residue 60°C by phase through filter
ultrasonication +
+ I v | forgpd RS/
v d B AR
Jox g o d i H .
1) & iz [ Alkali fu.3|0n 21 % pH/ pH adjustment | Add diphenyl-
2) #@pki3 2 / HCl to dissolve carbazide for color
* development
4o~ 34 d AR 4 [ Add diphenyl-
l carbazide for color developmeynt *
¥ L UV-VIS » & itk
™~ P g SN _ Py i % 540 nm =
B8 & T4 565k % /ICP-OES 12 UV-VIS » £ BIH 553 5% & 540 nm zh S | Measure
%z & [ Measure the absorbance at the absorbance at
540 nm by UV-VIS 540 nm by UV-VIS
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538 %/ 5 9 ¥ @A ¥ 42 W / Analytical flow chart - PBB/PBDE

#4254 | First testing process ———p
F R FHAA [ Optional screen process susmann:
FEA2 A [ Confirmation process — = — -p

| Sample / # & |
v
| Sample pretreatment / % &7 &2 |

Screen analysis / 4= & » 37

v
Sample extraction 1 & % B/
Soxhlet method % ;% %752

1
v

Concentrate/Dilute Extracted solution
B ik AR
v
| Filter | % 5% 6% |

1
v

| GCIMS | # 4p & 17 1 3% % |
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v % 3 4 477 42§ / Analytical flow chart - Phthalate

[ipl: -+ i%/Test method: IEC 62321-8]

p 2 (Date) : 2020/09/24

s 2/ A/
Sample pretreatment/separation

!

#& THF & & ete 3 f2 55 |
Sample dissolved/extracted by THF

I

EBR ﬁr% /
Dilute Extracted solution

I

FAREFFHRAS T/
Analysis was performed by GC/MS

T #c (Page) : T of 8
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X BEY 4o BFEHET 0 MEAA R ERBZFE/I0 X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g2 2k (End of Report) *x
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